
 

 
 

 

 
 
 
 
 
 
 
 
Charlton Drinking Water System 
 

2022 ANNUAL/SUMMARY REPORT 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
Prepared by the Ontario Clean Water Agency 

on behalf of the Municipality of Charlton and Dack 
 



 
 

TABLE OF CONTENTS 
 
 
INTRODUCTION ................................................................................................. 1 

Section 11 - ANNUAL REPORT ............................................................................ 2 

1.0   INTRODUCTION ............................................................................................................................ 2 

2.0   CHARLTON DRINKING WATER SYSTEM (DWS No. 220005768) ................................................... 3 

3.0   LIST OF CHEMICALS USED OVER THE REPORTING PERIOD .......................................................... 4 

4.0   SIGNIFICANT EXPENSES INCURRED IN THE DRINKING WATER SYSTEM ...................................... 5 

5.0   DETAILS ON NOTICES OF ADVERSE TEST RESULTS AND OTHER PROBLEMS REPORTED TO & 
SUBMITTED TO THE SPILLS ACTION CENTER ................................................................................ 5 

6.0   MICROBIOLOGICAL TESTING PERFORMED DURING THE REPORTING PERIOD ............................ 6 

7.0   OPERATIONAL TESTING PERFORMED DURING THE REPORTING PERIOD .................................... 6 

Schedule 22 - SUMMARY REPORT FOR MUNICIPALITIES .................................. 13 

1.0   INTRODUCTION ..........................................................................................................................13 

2.0   REQUIREMENTS THE SYSTEM FAILED TO MEET.........................................................................13 

3.0   SUMMARY OF FLOWS AND COMPARISON TO REGULATORY LIMITS ........................................14 

CONCLUSION ................................................................................................... 19 

 
 

List of Figures 
 

Figure 1 – 2022 – Comparison of Treated Water Flows to the Rated Capacity 

Figure 2 – Historical Water Usage Trends (2018 to 2022) 

 
 

List of Appendices 
 
APPENDIX A – Monthly Summary of Microbiological Test Results 

APPENDIX B – Monthly Summary of Operational Data 

 

 
 
 
 



 
Charlton Drinking Water System – 2022 Annual/Summary Report 

Page 1 of 19 
 

INTRODUCTION 
 
Municipalities throughout Ontario have been required to comply with Ontario Regulation 170/03 
made under the Safe Drinking Water Act (SDWA) since June 2003.  The Act was enacted following 
recommendations made by Commissioner O'Conner after the Walkerton Inquiry.  The Act's 
purpose is to protect human health through the control and regulation of drinking water systems. 
O. Reg. 170/03 regulates drinking water testing, use of licensed laboratories, treatment 
requirements and reporting requirements.  
 
Section 11 of Regulation 170/03 requires the owner to produce an Annual Report.  This report 
must include the following: 
 

1. Description of system & chemical(s) used 
2.  Summary of any adverse water quality reports and corrective actions 
3.  Summary of all required testing 
4.  Description of any major expenses incurred to install, repair or replace equipment 

 
This annual report must be completed by February 28th of each year.  
 
Schedule 22 of the regulation also requires a Summary Report which must be presented & 
accepted by Council by March 31st of each year for the preceding calendar year.  
 
The report must list the requirements of the Act, its regulations, the system’s Drinking Water 
Works Permit (DWWP), Municipal Drinking Water Licence (MDWL), Certificate of Approval (if 
applicable), and any regulatory requirements the system failed to meet during the reporting 
period.  The report must also specify the duration of the failure, and for each failure referred to, 
describe the measures that were taken to correct the failure. 
 
The Safe Drinking Water Act (2002) and the drinking water regulations can be viewed at the 
following website: http://www.e-laws.gov.on.ca. 
 
To enable the Owner to assess the rated capacity of their system to meet existing and future 
planned water uses, the following information is also required in the report. 
 

1. A summary of the quantities and flow rates of water supplied during the 
reporting period, including the monthly average and the maximum daily flows, 

 

2. A comparison of the summary to the rated capacity and flow rates approved in the 
systems approval, drinking water works permit or municipal drinking water licence 
or a written agreement if the system is receiving all its water from another system 
under an agreement. 

 
The reports have been prepared by the Ontario Clean Water Agency (OCWA) on behalf of the 
Owner and presented to council as the 2022 Annual/Summary Report. 

http://www.e-laws.gov.on.ca/


 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Charlton Drinking Water System 
 
 

Section 11 

2022 ANNUAL REPORT 
 
 



 
Charlton Drinking Water System – 2022 Annual/Summary Report 

Page 2 of 19 
 

Section 11 - ANNUAL REPORT 
 
1.0   INTRODUCTION 
 
Drinking-Water System Name:   Charlton Drinking Water System 
Drinking-Water System No.: 220005768 
Drinking-Water System Owner: The Corporation of the Municipality of Charlton & Dack 
Drinking-Water System Category: Large Municipal, Residential System 
Period being reported: January 1, 2022 to December 31, 2022 

 
 
Does your Drinking Water System serve more than 10,000 people?   No 
 
Is your annual report available to the public at no charge on a web site on the Internet?  Yes 
at http://www.charltonanddack.com/ 
 
Location where the report required under O. Reg. 170/03 Schedule 22 will be available for 
inspection.  
 
Municipality of Charlton & Dack 
#287237 Spruce Grove Road 
Englehart ON P0J 1H0 
 

 
Drinking Water Systems that receive drinking water from the Charlton Drinking Water System 
 
The Charlton Drinking Water System provides all drinking water to the community of Charlton. 

 
The Annual Report was not provided to any other Drinking Water System Owners. 
 
The Ontario Clean Water Agency prepared the 2022 Annual/Summary Report for the Charlton 
Drinking Water System and provided a copy to the system owner; the Municipality of Charlton & 
Dack. The Charlton Drinking Water System is a stand-alone system that does not receive water 
from or send water to another system. 
 
Notification to system users that the Annual Report is available for viewing is accomplished 
through: 
 
• Notice on the municipality’s Facebook page 
• Discussions during public council meetings.  
 
 
 
 

http://www.charltonanddack.com/


 
Charlton Drinking Water System – 2022 Annual/Summary Report 

Page 3 of 19 
 

2.0   CHARLTON DRINKING WATER SYSTEM (DWS No. 220005768)  
 
The Charlton Drinking Water System is owned by the Corporation of the Municipality of Charlton 
and Dack and consists of a Class 2 water treatment subsystem and a Class 1 water distribution 
subsystem.  The Ontario Clean Water Agency is the accredited operating authority and is 
designated as the Overall Responsible Operator for both the water treatment and water 
distribution facilities.   
 
Raw Water Supply 
 
The water treatment plant is located on the west bank of the Englehart River on Bay Street in the 
Town of Charlton and has a maximum rated capacity of 561 m3/day.  The raw water intake system 
consists of an 83 m long, 200 mm diameter pipe that extends approximately 70 meters into the 
Englehart River.  The pipe is equipped with a vertical intake riser, with manual height adjustment 
and perforated with 150 mm diameter holes which are covered with 20 mm diameter high density 
polyethylene mesh.  A sand bag weighted drum secures the pipe to the river bed.  The intake pipe 
supplies a 13.6 cubic meter low lift pumping station equipped with three submersible pumps each 
rated at 3.25 litres per second (L/s).  
 
Water Treatment 
 
The treatment process consists of chemically assisted filtration using a single train “Ecodyne 
Monoplant” package treatment system housed in a 15 m by 16 m building.  The process involves 
pH adjustment with soda ash, flash mixing/coagulation with alum, flocculation with the assistance 
of polymer, upflow clarification using settling tubes, pre-chlorination using sodium hypochlorite 
(which is used as needed) and dual media filtration through two sand and anthracite filters. As the 
water exits the common filter underdrain the water is post-chlorinated using sodium hypochlorite 
(primary disinfection).  An on-line turbidimeter is used to monitor the turbidity off the filters. 
 
Water Storage and Pumping Capabilities 
 
The filtered water enters a 133 m3 chlorine contact chamber then flows to a 227 m3 clearwell.   
Free chlorine residual a continuously monitored at this point to ensure primary disinfection is 
achieved.  Ammonium sulphate is added at the discharge of the chlorine contact tank to produce 
a combined chorine residual before entering the distribution system (secondary disinfection). 
 
There are three high lift pumps each rated at 4.85 L/s that can direct water to the distribution 
system. High lift pump #1 is not in service and locked out because it is located in the chlorine 
contact tank. Water pumped from this location does not meet chlorine contact time (CT) 
requirements.  High lift pumps # 2 and #3 are located in the clearwell and are equipped with 
variable frequency drives (VFDs).   A hydro-pneumatic tank having a volume of 1500 L provides 
pressure to the distribution system. The treated water is monitored for flow and total chlorine 
residual using continuous on-line analyzers. 
 
 
 
 



 
Charlton Drinking Water System – 2022 Annual/Summary Report 

Page 4 of 19 
 

Waste Management 
 
Residue management consists of one 50 cubic meter wastewater/backwash surge tank, equipped 
with a sludge pump rated at 5.1 L/s and a 29.7 cubic meter waste settling tank with a sludge 
transfer pump. 
 
The process waste is generated from clarifier blowdown, filter backwash effluent and clean-up 
water which are gravity fed to the surge tank.  The wastewater level in the surge tank is controlled 
by a float operated submersible pump which transfers the wastewater to the waste settling tank.  
The tank allows for solids to settle before the supernatant is discharged to the Englehart River.  An 
effluent weir permits the discharge of the supernatant to the river via an effluent outfall sewer.  
The built-up sludge is pumped to a tanker truck for disposal.  
 
Composite samples of the effluent are collected monthly and tested for total suspended solids 
(TSS).  Grab samples are also collected monthly and tested for total chlorine residual (TCR). 
 
Emergency Power 
 
An 80 kW standby diesel generator set is available on-site to provide power to the water 
treatment facility during power failures. 
 
Distribution System  
 
The Charlton Water Supply System is classified as a Large Municipal Residential Drinking Water 
System which serves a population of approximately 250 residents through an estimated 123 
service connections.  The distribution system is comprised of 6” PVC-constructed (“Blue Brute”) 
lines which were approved for installation in 1988.  Other than the clearwell in the water plant, 
there is no off-site water storage facility associated with the system.  There is only one fire 
hydrant within the distribution system and it’s located on the property of the water treatment 
plant.   
 
3.0   LIST OF CHEMICALS USED OVER THE REPORTING PERIOD 
 
The following chemicals were used in the treatment process at the Charlton Water Treatment 
Plant.  
 

• Sodium Hypochlorite – Disinfection  
• Ammonium Sulphate – Chloramination  
• Sodium Carbonate (Soda Ash) - pH Adjustment  
• Alum (Aluminum Sulphate) - Coagulation/Flocculation  
• Poly Electrolyte - Coagulant Aid  

 
All treatment chemicals meet AWWA and NSF/ANSI standards. 
 
 
 



 
Charlton Drinking Water System – 2022 Annual/Summary Report 

Page 5 of 19 
 

4.0   SIGNIFICANT EXPENSES INCURRED IN THE DRINKING WATER SYSTEM 
    

OCWA is committed to maintaining the assets of the drinking water system and maintains a 
program of scheduled inspection and maintenance activities using a computerized Work 
Management System (WMS).     
  
Significant expenses incurred in the drinking water system include:  

• Installed a new system control and data acquisition (SCADA) system and upgraded  the 
existing programmable logic controller (PLC).  Various continuous on-line analyzers and 
monitors which are used for process control and monitoring are now tied into the new 
SCADA system. 

• Purchased new flash mixer motor and slow mixer motor. 

• Replaced the filter backwash piping with new 6’’ Schedule 80 PVC. New hardware was 
installed and valves replaced with ¼ turn PVC ball valves. 

• Fabricated and installed a lift gantry for high lift pumps 

• SAI Global Quality and Environmental Management System (QEM) surveillance and re-
accreditation audits.  Accreditation achieved on October 18, 2022. 

 
  
5.0   DETAILS ON NOTICES OF ADVERSE TEST RESULTS AND OTHER PROBLEMS REPORTED TO & 

SUBMITTED TO THE SPILLS ACTION CENTER 
 

Based on information kept on record by OCWA, one (1) adverse water quality incident was 
reported to the Ministry’s Spills Action Centre in 2022. 
 

Date AWQI No. Details 
Q4 2022 
(October to 
December)  

N/A December 8 - calculated the running annual average (RAA) to be 84 ug/L 
(Maximum Allowable Concentration – MAC = 80 ug/L).   
 
Two samples collected in the fourth quarter of 2022 
October 11 = 137 ug/L 
November 16 = 133 ug/L.  
Q4 2022 average = 135 ug/L 
 
Corrective Action:  increased treated water pH to try and lower HAA levels. 
 
December 20 - reported exceedance using Section 2C of the form – Notices 
of Adverse Test Results and Issue Resolution (Schedule 16) to MOH, SAC and 
the Owner. 
 

 
 
 
 
 



 
Charlton Drinking Water System – 2022 Annual/Summary Report 

Page 6 of 19 
 

6.0   MICROBIOLOGICAL TESTING PERFORMED DURING THE REPORTING PERIOD 
 
Summary of Microbiological Data 

Sample Type # of 
Samples 

Range of  
E. coli Results 
(min to max) 

Range of  
Total Coliform Results 

(min to max) 

# of HPC 
Samples 

Range of  
HPC Results 
(min to max) 

Raw  (Englehart River) 52 0 to 65/NDOGT 0 to > 1000/NDOGT N/A N/A 

Treated 52 0 to 0 0 to 0 52 < 10 to > 2000 

Distribution  104 0 to 0 0 to 0 52 < 10 to 70 
Maximum Allowable Concentration (MAC) for E. coli = 0 Counts/100 mL 
MAC for Total Coliforms = 0 Counts/100 Ml 
NDOGT = No Data, Overgrown with Target 
NDOGN = No Data, Overgrown with Non-target 
 “<” denotes less than the laboratory’s method detection limit.  
 “>” denotes greater than the laboratory’s method detection limit. 
 
Notes:   
 

1. One microbiological sample is collected and tested each week from the raw and treated water supply.  A total of two 
microbiological samples are collected and tested each week from the Charlton distribution system.  At least 25% of the 
distribution samples must be tested for HPC bacteria. 

  
Refer to Appendix A for a monthly summary of microbiological test results. 
 
 
7.0   OPERATIONAL TESTING PERFORMED DURING THE REPORTING PERIOD  
  
Continuous Monitoring in the Treatment Process 

Parameter # of Samples Range of Results 
(min to max) 

Unit of 
Measure Standard 

Turbidity 8760 0.00 to 2.00* NTU ≤ 1.0  

Free Chlorine (contact chamber) 8760 0.42** to 4.73 mg/L CT 
 
Notes:  
 

1. For continuous monitors 8760 is used as the number of samples. 
 

2. * Effective backwash procedures and automatic pump shut down features are in place to ensure that the effluent turbidity 
requirements as described in the Filter Performance Criteria are met all times.  Turbidity exceedances occur when two (2) 
readings are above 1 NTU for 15 minutes or more in a 24 hour period.  The water treatment process automatically shuts 
down if the filter effluent turbidity reaches 0.8 NTU after 72 seconds or 4 minutes after a backwash.  In 2022, the system 